WWTP RENOVATION AND EXPANSION




SAN MIGUEL CSD WASTEWATER SYSTEM

! Iz

LEGEND

AREA SERVED BY
SANITARY SEWER

SYSTEMS

: SMCSD SANITARY SEWER SERVICE AREA

Miles.




EXISTING WWTP CONFIGURATION

y. Percolation :_ X 1
-4 Ponds/Beds (3) -

.

Sl T

mh

13




EXISTING PERMIT REQUIREMENTS

$ %8 () *( +
i /I( 0 " % *

(
4 &6 I 1)
$(
) $, I+ 1 =




WWTP HISTORIC FLOW SUMMARY

P& @ 4

300000
WWTP Hydralic Capacity
250000 =200,000GPD
200000 /
)
&
3 150000
k]
w

100000

50000

Jan-08 Dec-08 Dec-09 lan-11 Jan-12 Dec-12 Jan-14 Jan-15 Jan-16 Jan-17 Jan-18 Jan-19
Date (Month/Day/Year)




DAILY FLOW PATTERN

@ 4%

Collection System Flow Patterns

—a— Mission Height Sub-Division




FUTURE EFFLUENT QUALITY
NON-TITLE 22

/7118

Constituent Current Limit Potential Future Limit
Average of the Maximum
last 6 samples
TDS mg/L 825 900 Same as Current
Chloride mg/L 180 200 Same as Current
Sulfate mg/L 175 200 Same as Current
Sodium mg/L 150 170 Same as Current
Dissolved Oxygen mg/L No less than 1.0 mg/L in all Same as Current
lagoons at any time
pH pH units 6.5-8.4 Same as Current
5-Day Biological Oxygen mg/L None 30
Demand (BODs)
Total Suspended Solids (TSS) mg/L None 30
Total Nitrogen, as N (TN) mg/L None 10




FUTURE EFFLUENT QUALITY
TITLE 22




FUTURE PROJECTED FLOW

* " *
*+ ' #

) "0 . L.

" # $% &' #%( )

SRS+, % & HHHY( )

S+ % & HHY0( )

L+ +" ) % & H+Y%( ) )

0 "12" 3!1

0"1 4 50& 6 6 )

" #06," "7 %8( ) )

n # 06’" 1 7 %8( & 9“ +IIO &II

;61 #0<22 " 6 "0<"10& 6 6 0" 4"01 373#+" =+"0&" "O 2" >21" <
"1>0 3" "0 70 "O< ! 4 (

@0 14 1" ,2" 56 56 2 , #++%5 5 61 0&"0 161 )

A8,$080 5 &< 2 <04"012 ""0 20 261 % <,"" 22 0 0 6"1
46"0 BOO "1 " &1! 21" "& 0O & 621 ,6 06 6 6
6 $ " 020 1'%

C8,2;61 " 0%0 5 *26"6%$0 ,$ $"0




BASIC WWTP OPERATIONS/PROCESSES

6 4 " I 4 4 44
-+ | +4 11 4 + "1
+ ! ( $+ 1" I+
4 #
3 4A
B- .-
$
1 $
; C 3
$ 9




SMCSD WWTP EXPANSION /UPGRADE
ALTERNATIVES EVALUATION CRITERIA

L <#
= -* @! DI/




WWTP EXPANSION / UPGRADE ALTERNATIVES

<%%< B% <? % $
$ /%% $/.$ /$B?




COMMON IMPROVEMENTS



COMMON IMPROVEMENTS

!
&
B -
<-- | @!
/| % 1D: 1+"@ !

O D% = -+ 11 D [/




PRIMARY TREATMENT PROCESSES



PRIMARY PROCESSES

@
D
I

: 0,
i aete 2
af @

“af
05

Phosphorus

/ Aerated Unaerated




SECONDARY TREATMENT PROCESSES



SECONDARY TREATMENT ALTERNATIVES

/!
/! 41 % ; C |
$'A @
$1A @ 41% ; C |
% ; C !
! !

;! I 41% ; C !
% ; ;C ! 41% ; C 1
B @* @ /!
% - / 41 v+
% - |/ 41/ *11<* 1 $ A

/ 41/ *11<*1$ A
% - |/ 41 % ; C !
% - / 41% ; ; C |
e
% - / 41 <* "+

A ;] % :C |




SECONDARY PROCESSES EVALUATION MATRIX

2. 13/ 43. 13/ 43. /135




SECONDARY ALTERNATIVE EVALUATION MATRIX
CONT.

) 1

72" 70
E2" 70
El !

3"55
"4 $

70 6

% "0"4 $
/"0 5E=

12"4  $

36""4 $

/55 F" $

132 '3< 132' '3<




TERTIARY TREATMENT PROCESSES



TERTIARY TREATMENT - FILTRATION PROCESSES

A@

Backwash
Bockwash
Wase or InfTuent Wast
ffluen Water* ¢ T
T ¢ P e et A P

St
AAL
ALA AL X %%
g MEDIA TR
e e s en: MEDIA
IIIIIII - - - d
xxxxxx
xxxxxxx
xxxxxxx
Process Backwas T l
Bockwash ent \water o Process/ Effluant
SUUDGE Air Waste* Backwash Air

UPFLOW BAF DOWNFLOW BAF




TERTIARY TREATMENT - FILTRATION EVALUATION
MATRIX

72 " 70

E2" 70

El "

3"55

"4 $
70 6

% "0"4 $
"0 5E=
12"4  $
36""4 %

/55 F" $

13/ i




HYBRID SECONDARY - TERTIARY
TREATMENT PROCESSES



COMBINED SECONDARY /TERTIARY TREATMENT

Anoxic i
Aerobic Filter housing installed

within the existing system

Filtrate a,&cwv WW, GLEO'VW FUJ{‘WU

L
air bubbles
for cleaning £

L

high
quality
filtrate

membrane

MBRs are stacked to
scale of plant




DISINFECTION PROCESSES



DISINFECTION PROCESS

+ 1' 1+

Dead Space
Q-‘ai




DISINFECTION PROCESSES EVALUATION
MATRIX

72" 70

E2 "
70
El

3"55

43
70 6

%"0"4 $
/"0 5E=
12"4  $
36""4 $

/55

13/ 132




SLUDGE MANAGEMENT PROCESSES



BIOSOLIDS MANAGEMENT PROCESSES

AN

Sludge ALL SENSORY EQUIPMENT IS

MOUNTED ON THE GLOACINA SLIDE

RAIL SYSTEM AND IS ACCESSIBLE ELECTRICAL PANEL

FROM THE INSPECTION PLATFORM AND CONTROLS SYSTEM ARE
FACTORY-INSTALLED AND TESTED

INTEGRATED POYLMER

Sand _nO [+ =3 [ -] oo o O g

-

ALUMINUM STAIRS AND
ELEVATED PLATFORM(S)
. CORROSION RESISTANT 304
Open jointed STAINLESS STEEL TANKAGE
— earthern pipes AND COMPONENTS COME
for under drainage STANDARD ON ALL MODELS

SEMI-SOUND

ATTENUATED BLOWERS ALL EQUIPMENT 1S
FACTORY-INSTALLED

AND WET TESTED FOR
A MINIMUM OF 24 HOURS




BIOSOLIDS MANAGEMENT PROCESSES EVALUATION
MATRIX

72" 70

E2" 70

E1l "

3"55

"4 3

70 6
%"0"4 $

/"0 5E=
12"4 $
36""4 $

/55 FE" $

432 /3<




CASE STUDIES



NIPOMO WASTEWATER TREATMENT FACILITY

"I (2%8& <" (0 %&'
$+! " 1 5
. (
Flo - @4 6 ; 4
@ $ I 6 _ + 66% @9 #

I I"B$B</./ I$' <"
( ;B<. 6/BRGEIBEIBH $HB %
( <GB'/$B< 'B$ 3
(<7 $B</./$B2$' .9&

I $ <" 4 $<@B$$' <'I38@B%$$' <'HS% %




KING CITY WASTEWATER TREATMENT FACILITY

"o (%& <" ( %&
$+! " I+ 4A - moomon
- * - - - ( F! - - 4
4 I+
B 40 #
(ol 5( ' -l @ (, <* "+
tC$'A @ )C , G/ (, %;
(. - $A @ 0, /! )/,61% - . =1+C
)%., !
< / $ !
+ -+ | #
I I )/,61% - . =G C ) )%.,;"!!
( <* "+
(« %;
$+ 4 4 * 4+ [
rol ! I ror- - ($+ + +
S fl o< "I+ 4+ 144 ) + (

&



MORRO BAY WASTEWATER TREATMENT FACILITY

@< (%& < ( %&

$+1 " | & Ly
A - Lo+ R
— (e 4 (
% " 4 A 4 4 - + 66%@
O#
n ;
A %;
(( <GB'$B< 'B$ 3
! "4 Y %:;

&



WWTP EXPANSION / UPGRADE
PREFERRED ALTERNATIVE
CONFIGURATIONS



Retrofitted Existing Pond System
Sequencing Batch Reactor (SBR)
Membrane Bio-Reactor (MBR)



RETROFITTED EXISTING POND SYSTEM (HYBRID SBR)

RETROFITTED AERATED POND ALTERNATIVE

INFLUINT r
SEWER GOLLECTION SYSTEWM T
1

T IMFLLIEINT FLCW FROM GALLE.
T COURTSIDE CELLARS

=

AR SCREEN

REMCVED
REERATILE

——————— GRIT REMOVAL

/ @ 4 : =

L e

AERATED FOND AERATED FOND

$ @ MOCHFIED ‘ MODIFED

R pewATERING
97 1 ' soLips | AMDDISPOSAL
.

TREATED SECONDARTY

PUMFING STATIGN
.

TERTLARY
) FILTERE

OPTION
o

DISINFECTION!
CHEMICAL STORAGE
BUILDING ™, -~

TRILATIE TERTIARY
PUMPING STATION

x CHLORINE -
DECHLORINATION
H BASH OR
'
PERCOLATION BASING i i s i v
i
onY
TREATED EFFLLIENT
B
(CONVERTED POND
HNOE. 34 4)
RECYCLED RECYCLED WATER
WATER TRANEMISSION
PUMPING SYSTEM

STATION
WHTE RECLAIMIE
WATER SLPRLY




RETROFITTED POND SYSTEM (HYBRID SBR)

wannev lagoon-solutic

IDEAL™ Solution

€ Blower & Control Building
6 Influent

€ BicReef™ BioCurtain

Q) IDEAL™ Bioreactor

& Decant Device

O Partial Mix Zone

) Baffle Partition

) Quiescent Zone

) Effluent to Disinfaction



EXISTING HYBRID SBR POND SYSTEMS

e $+%= +=7@
%8#  Yht=$=? o %
* <
*
+48 5 00 o#
7%$5 2
+0 & 8 2 <@1", o
|9 3&"
#0 6 I <=4 o#
9" 0 ++8 9"0 <>" o
G"-40,G ,0@6<| +05 1< o
$ +06 0
# 00 <
0: (1]
%= #'$ 160<@6 o o#
148 £ 00 o#




ATCH REACTOR

SBR ALTERNATIVE

INFLUENT
SEWER COLLEGTION SYSTEM

IKFLUENT FLCA
COURTSIDE CELLARE.

RETROFIT

BUILDING

HEADWORKS. /?
H
r
H
H
H

DEWATERMG.

AND DESPOSAL .3"&“,2.

BUILDING

TERTIARY
FILTERE.

SECOND;\RY-/?
TREATMENT ]
:
:
:
:
:
:
H
:
L

DISINFECTION!

CHEMICAL STORAGE
BUILDING PETRL e  R e g
)
4 CHLOMINE -
DECHLORINATION
H A OR LY
)

TREATED TERTIARY
PUMFING STATION

PERCOLATIN BASING [ —— AR a
WA DS =
ohLY |
TREATED FFFLUENT
ETORAGE
[CONVERTED POND
NOE 384)
RECYCLED RECYELED WATER
WATER EMIBEIN
MG SYSTEM
STATION

WP RECLAMED
WATER SURPLY







%8# %+=%$="7 $+%= +=72@ %# %
3 H++8 3 H<E ) <
0 ++8 Yy &1< H™ <
3 ++8 3 < H"
7" 7 -++8 M7 < H" <
""7"0 32"= 02 ++8 ""<7"5 " <
7 3&" 8 7 <E o#
7 0& +8% 7 0& <E <
3 "-0++8 3 "-0< H" o#
31°6 %,% $ G6-$< H" o#
T
6" ..O %6 $ " 8"6P(<7" 5 " o
7$2 00 1 ++48 $9"1<7"5 " o#
"7 -+ "656"'<7" 5 " o#
3" 0""e, " <75 " o#
84 " "6, " h " <7"5 " ot







%8# %+=%$="7? $+%= +=72@ %# %
F 6" ""10 70 o< 9 #
#4 8 "2 %6 $ 9 "G 1< H < 9 #
7 "++8 7 < 7" o#
8 7 $&" 7 E 7$<7"6""07 $< o
"7 E
3" 0E402 + % G .
o 3" 0E402<7 o
@ ,03 "$#0 6 ++8 "70"7 $< 7 9#
1710 ++8 "G "1 7 $<7 o#
3" " e | "7 $<7 o#
6" 7"$ ++8 27 $<7 o#
1.78-7"0 ++8 7 o#
J G'$++8' 2 00< .
161 G "5% ( G"$<7 o#




72 " 70

E2 " 70

E1 mn

3"55

70 6
% "0"4 $

"0 5E=

124  $
36""4 $

/55 F" $

% 2

43.

43.

135













H.'6/$ $3/$% $ $B$. BB @ $' < '/H
$/'[" ;9 "'@< ?B H'"'B B B&3$B<

HS$ %

%BGB & H.'6/$ 6B$36..6/$ <9 ':H

?B H/' 6B.. <'9 /B B&%$B< 9 H3$3/$B OB%/..
@< ?B 3/.%$3

BwWB/$ $3 <./$B< <@ @@.9 $6B%$3 3B&3 /. $

< $/$B< BP$<$3 &<9'6/$ /EOB@

'B$B9% $3 <9 'W/ <@ /.$<? / B&B@B /| $

I 1)%BB%/./? B%/$$<$3 &<9'6/$ :/
9 ' 9%B&@<% /H?B H/'B B&/$B< 6.

<$ $B/. B&B@B/$.<&C$ % B <% <9 @<
'B$BS

\









$<@B$$' GBSB& <'H$% 150
E9 B&:/$3 /$< HEWCI52
% %:;/ B<C /$< HFSWCI 2

$B%/$'66% G/ B< 19&/[" I$B%/$
9% CI5 2

1$

%/ $



B E/
% 4 +6 1 B 1
B ' I< ' 1B
I -@ 66$ * 19" -
& @ I
66$ ** 19" '

B !
66$ *" 19" ol
B Fl@ ! /!
" E/ !
B F! ! -
/4 ; !

\



